


Wastewater Treatment

Wastewater Treatment: Recycling, Management, and Valorization of Industrial Solid 
Wastes bridges the gap between the theory and applications of wastewater treatments, 
principles of diffusion, and the mechanism of biological and industrial treatment 
processes. It presents the practical applications that illustrate the treatment of several 
types of data, providing an overview of the characterization and treatment of waste-
waters, and then examining the different biomaterials and methods for the evaluation 
of the treatment of biological wastewaters. Further, it considers the various types of 
industrial wastewater treatment, separation, and characterization of industrial waste-
[...]
cific surface area, and multilayer structures [34–38]. Because of their demonstrated 
biocompatibility and high magnetic characteristics, super paramagnetic iron oxide 
nanoparticles (SPIONs) have gotten a lot of interest [39]. Nowadays, SPIONs have a 
wide range of application where they are favorable adsorbents for water pollution. 
Different literatures have been reported utilizing SPIONs [40].

1.3.2 textile inDustry

The textile industry is one of the most important industries that expand significantly in all 
developing countries. It is responsible for the production of home and decorative textiles. It 
is one of the most important industrial wastewater producers and is characterized by high 
water consumption. It is estimated that 15% of the dyes produced every year are from the 
textile industry [41, 42]. In the textile industry, up to 200,000 tons of these dyes are lost 
through wastewater annually, which escape during traditional wastewater treatment pro-
cesses and remain in the environment. The textile wastewater effluents have high stability 
against temperature, light, chemicals, detergents, and soap [43]. Antimicrobial agents are 
used in textile manufacturing to resist biodegradation; these are not biodegradable and 
are mixed with the wastewater [44]. Environmental legislation obliges textile industries to 
remove dye from the wastewater effluents before disposing in water bodies.

use of continuous or semi-continuous batches or processes for dying textile materials 
depends on (1) the type of material such as fiber, yarn, fabric construction, and garment; 
(2) size of the dye; and (3) the quality requirements within the dye fabric. Therefore, the 
batch process is the most common method for dyeing textile materials [45].

1.3.2.1 Raw Materials of Textile Manufacturing
The used raw materials for this industry are classified into natural raw materials 
like cotton and wool, which are the most commonly used natural fibers, and syn-
thetic raw materials like polyester and nylon. Also, the natural fibers can be classi-
fied according to their source into plant fibers (cellulosic), such as cotton and linen, 
and animal fibers (protein), such as wool, hair, and silk [46, 47].



10 Wastewater Treatment

1.3.2.2 Textile Manufacturing Process
In Egypt, the textile sector contains around 300 companies, ranging from small to 
very large companies. The most common textile processing facility is de-sizing, 
scouring, bleaching, mercerizing, and dyeing processes, where each process con-
sumes different chemicals [18]. Textile manufacturing process includes several steps 
that contain many wet operations, which produce large amounts of wastewater efflu-
ents as shown in Figure 1.8. Generally, the textile wastewater effluent is alkaline and 
is characterized by high levels of BOD5, chemical oxygen demand (COD), and total 
organic carbon (TOC). The wastewater contains many pollutants such as suspended 
solids, mineral oils (e.g., fat, anti-foaming agents, lubricants, and non-biodegradable 
or weakly biodegradable surfactants), dyes, heavy metals (e.g., chromium, copper, 
zinc, lead, and nickel), and other organic compounds such as phenols [48].

1.3.2.3 Industrial Textile Wastewater Processing
Industrial textile wastewater process contains pre-finishing operation on each indus-
trial step as the following illustration:

1. Scouring fiber: In this process, hot water and detergents are utilized to 
remove dirt, oil, vegetables, and different contaminants. The scouring 
wastewater is described by strongly alkaline and huge extents of biological 
oxygen demand (BOD) and COD pollution.

Minimize breakage and provide
strength to the fibers.

Adding starch, polyvinyl alcohol
(PVA) and carboxymethyl

cellulose

Remove sizing materials prior
to weaving

Effluent: Size agents, enzymes,
starch, waxes, and ammonia

Remove unwanted color.

Effluent: H2O2, AOX, sodium
silicate or organic stabilizer

Adding color to the fibers

Effluent: Color, metals, salts,
surfactants, sulfide,

formaldehyde

Removes impurities using alkali
solution

Breakdown natural oils, fats, waxes
and surfactants

Emulsify and suspend impurities in
the scouring bath

Effluent: Disinfectants and
insecticides residues, NaOH,

surfactants, soaps, fats, waxes,
pectin, oils, size and antistatic agents,

and solvents

Increase dye-ability, luster and fiber
appearance

Effluent: NaOH and other salts

Sizing

De-sizing

Scouring / Washing

Bleaching

Mercerizing

Dyeing

Rinsing

Finishing

FIGURE 1.8 Textile finishing industry operations; purposes and pollutants in each step.



11Water Importance and Pollution Sources

2. Finishing operations: These are fundamental procedures of fabric prepa-
ration like de-sizing, bleaching, mercerizing, dyeing, printing, and other 
specific treatments. Fabrics are treated with chemicals and liquor baths, and 
frequently multiple washing, rinsing, and drying steps are necessitated that 
produce a lot of wastewater, which is illustrated in the following [48]:
a. De-sizing operations: In this process, chemicals used in this process are 

enzymes, sulfuric acid, detergents, and alkali. De-sizing process gener-
ates large amounts of wastewater with high concentrations of organic 
matter (e.g., PVA, poly acrylates, and carboxyl methyl cellulose), solids, 
and significant BOD and COD loads (35–50% of total load).

b. Mercerizing process: It occurs in the presence of caustic soda, which is 
responsible for alkalinity, is then treated by washing with hot water to 
remove the excess of the caustic soda.

c. Dyeing: Wastewater from dyeing can contain color pigments, halogens, 
heavy metals (e.g., chromium, nickel, lead, copper, and zinc), organic 
compounds (e.g., amines), and other chemicals used in dye formation. 
Dyeing wastewater is characterized by extremely high BOD and COD 
values above 5000 mg/L, and high concentrations of salts from reactive 
dye use with an average range of 2,000–3,000 ppm. During dying pro-
cess, large amounts of unused dyes, especially reactive dyes, are left in 
wastewater due to hydrolysis of reactive dye under alkaline conditions 
where hydrolyzed dye has no affinity for fiber substrate. So, dye hydro-
lysis increases the loss of dyes [44]. In alkaline conditions, the reactive 
form of the dye, vinyl sulfonate (–SO4–CH=CH2), is generated in the 
dye bath, which forms bonds with fabrics (Figure 1.9). Unfortunately, 
the reactive group further undergoes hydrolysis, producing hydrolyzed 
products that don’t have affinity to fabric and enter wastewater [17, 50].

FIGURE 1.9 Reactive dye reaction pathway for the formation of vinyl sulfonate and its reac-
tion with cellulose or hydrolysis.



12 Wastewater Treatment

d. Printing process: Use color pigments or dyes, organic solvents, and 
binder resins to accelerate the printing operation. The wastewater of 
washing after printing operations has an oily appearance and a signifi-
cant content of volatile organic compound from the used solvents.

e. Mothproofing: Mothproofing agents are based mainly on permethrin, 
cyfluthrin, and other biocides, characterized by high toxicity, which are 
transferred with washing to wastewater that is very harmful to aquatic 
life [46, 51].

1.3.2.4 Textile Wastewater Treatment
Water is the main input to the textile industry where the production operation 
includes many wet processes (like sizing, scouring, de-sizing, bleaching, dyeing, and 
finishing). These processes consume a huge amount of water that is determined to 
be around 200 L/kg of product. With increasing of textile products and the usage of 
synthetic dyes, the textile wastewater increases. Textile factories are considered as 
the most polluting of all industrial sectors, and their produced amount of wastewa-
ter is one of the main causes of serious pollution problems [14, 19]. The traditional 
physiochemical and biological treatment methods are ineffective in treating textile 
wastewater. Therefore, researchers in the fields of analytics, the environment, and 
technology have tried to develop methods for removing accumulated pollutants [52].

Wastewater treatment in the complicated textile industry can be carried out in 
various steps to remove all pollutants. Pretreatment steps for wastewater include 
(i) high load flows of COD that contain non-biodegradable compounds using 
chemical oxidation, (ii) reduction of heavy metals using chemical precipitation, 
coagulation, and flocculation, etc., and (iii) treatment of colored or high total dis-
solved solids (TDS) currents using reverse osmosis [53]. The wastewater treatment 
steps include fat separators, oil-water separators for separating floating solids, fil-
tration for separating filterable solids, compensation, sedimentation for reducing 
suspended solids with clarifiers, biological treatment, typically aerobic treatment 
for reducing soluble organic substances (BOD), biological nutrient removal for the 
reduction of nitrogen and phosphorus, chlorination of the wastewater if disinfec-
tion is required, and drainage and disposal of residues in designated hazardous 
waste landfills [46–48, 51].

1.3.3 Paints

Paints are pigment solutions that are applied to a substrate in order to improve its 
color. They can be made into any color and stored as liquids, but most dry out into 
solids. Paint manufacturing has two main purposes: protection from corrosion 
against oxidation or degradation of materials, and for decoration and embellishment 
of materials and surfaces [54]. Painting industry is one of the largest industries, 
which is accompanied by much-loaded industrial wastewater that has approximately 
a generation of 200 m3/month of wastewater. Paint wastewater presents a big prob-
lem in the painting industry, such that this industry uses a large amount of water dur-
ing washing and mixing tanks in which various organic and inorganic components 
are present. So, the paint wastewater is consisted of a mixture of unknown chemical 



13Water Importance and Pollution Sources

structure compounds, which are characterized by a high organic load and a high 
content of suspended solids [55].

1.3.3.1 Paints Classification
i. Water-based paints consist of complex mixtures of organic and inorganic 

pigments, cellulosic and non-cellulosic thickeners, dyes, and extenders [56].
ii. Oil-based paints are the oldest form of modern paints and are widely used 

in decoration and surface protection. Most of them are obtained from veg-
etable oils, linseed, and soya beans. Natural oil paints are excellent coating 
materials due to the autoxidation process which occurs only in the pres-
ence of atmospheric oxygen to form a thin, solid film to protect the base 
metal while providing a color. The oil-based paints are used for construc-
tion and household purposes which have quickly changed to water-based 
paints [57].

1.3.3.2 Raw Materials of Paint Manufacturing Industry
There are several ingredients that are used to manufacture the colored liquid paints. 
Some of these components are solids such as resin, pigment, and additives, and there 
is just one liquid component that dissolves all of these mentioned solids [58].

1.3.3.2.1 Resin
Resin is the binder that holds all the pigments together, which is the component that 
identifies the paint. It allows the product to adhere to the painted surface. Resins are 
classified into two categories: The first is convertible binders which are the most com-
mon type of resin. Convertible binders aren’t fully polymerized, but they complete 
its polymerization during the formation of paints. The second one is non-convertible 
binders that are fully polymerized such as nitro cellulose and cellulose [59, 60].

1.3.3.2.2 Solvents
Solvents act as a carrier that helps holding the pigments and resin together, which 
give flow ability to the paint to make easy applying [60, 61]. There are two types of 
solvents, as follows:

i. According to the principle of working
a. Real solvent (where binder can be dissolved)
b. Diluent (to increase the binder capacity)
c. Latent solvent (liquid added to increase binder tolerance for diluent)
d. Thinner (liquid added to increase fluidity of paint)
e. Retarder (liquid added to pre-long the evaporation rate)
f. Front-end solvent (quick drying solvent leaves the paint after applications)
g. Exempt solvent (solvents don’t react with sunlight to form smog)
h. Middle solvent (medium evaporation rate solvent)

ii. According to its chemical structure
a. Xylene (used for short alkyd resin, polyurethane, and epoxy)
b. Toluene (used for air drying vinyl and as a diluent solvent for nitro cellulose)



14 Wastewater Treatment

c. Butyl alcohol (used as slow solvent for amino and acrylic resins and in 
solvent combination for nitro cellulose)

d. Ethyl alcohol (used as a fast-evaporating solvent for nitro cellulose)
e. Acetone (used as a fast-evaporating solvent for vinyl copolymers and 

nitro cellulose)
f. Ethylene glycol mono ethyl ether (slow evaporating solvent used as a 

coalescent agent in emulsion paint)
g. Methyl ethyl ketone (fast evaporating solvent for vinyl copolymers, 

polyurethane and epoxy)
h. Methyl isobutyl ketone (low evaporating rate solvent)
i. Butyl acetate and ethyl acetate (used as a slow evaporating solvent for 

nitro cellulose coatings) [60]

1.3.3.2.3 Additives
Additives in low proportions are used in the composition of paints to enhance the 
properties of the material [59, 60]. There are many types of additives for different 
applications or to enhance different properties, such as the following:

1. Anti-settling agents (e.g., BYK Anti-Terra 203, Crayvallac, and poly olefins)
2. Anti-skinning agents (e.g., methyl ethyl ketoxime and cyclohexanone oxide)
3. Anti-sagging agents by increasing viscosity (e.g., poly olefins)
4. Anti-foaming agents (e.g., BYK 023, BYK 03, and pyrene)
5. Light stabilizers (e.g., Tinuvin 1130 UV absorber, Tinuvin 1123 HALS, and 

Tinuvin 1144 HALS)
6. Dryers (e.g., Co, Ca, and Mg)
7. Thickeners (e.g., Benton)
8. Adhesion promoter (e.g., silanes, silicones, titanium compounds, and amides)

1.3.3.2.4 Fillers
Filler is a special type of additive that is added in large quantities to paint formulas, 
indicating that it is a major component of the paint formula. It serves a variety of 
objectives, including cost reduction and preventing later layers from being absorbed 
more quickly than in other places. It comes in a variety of forms, some of which 
can be used as fillers and others as flame retardants. Alumina trihydrate, calcium 
carbonate, calcium sulfate, silica, clay, glass structures, and aluminum trihydrate are 
the most commonly used manufacturing fillers [62, 63].

1.3.3.2.5 Pigments
Pigments are used to add color, luster, opacity, durability, mechanical strength, and 
wear protection to metal substrates. Pigments are divided into two types: organic 
pigments used in decorative paints and inorganic pigments (metallic pigments) used 
in protective paints, as shown in Table 1.3 [62–64].



15Water Importance and Pollution Sources

1.3.3.3 Paint Manufacturing Process
1.3.3.3.1 Mixing Operation
The paint components with different properties and homogeneity need the mix-
ing process to achieve homogeneity in the final paint system. The type of mix-
ing depends on the type of mixed components which may be solids or liquids. 
The mixing technique may be solid-liquid mixing (solids dissolved in liquids 
by the three processes of suspension, distribution, and drawing down of solids 
by agitation) or liquid-liquid mixing (there are three processes applied to dif-
ferent liquids to achieve homogeneity, which are coalescence, dispersion, and 
suspension) [65].

1.3.3.3.2 Milling Operation
The milling process applies if the mixing operation doesn’t achieve the required 
finesse of the paint mixture, which damages the agglomerate particles and disperses 
them into the paint mixture. Two types of mills are used in the paint industry: rotary 